
Available on website http://www.wrc.org.za
ISSN 0378-4738 = Water SA Vol. 35 No. 4 July 2009
ISSN 1816-7950 = Water SA (on-line)

485

* To whom all correspondence should be addressed. 
  +2712 382 6365; fax: +2712 382 6233; 
 e-mail: mombamnb@tut.ac.za     
Received 12 March 2008; accepted in revised form 21 May 2009.

Survey of disinfection efficiency of small drinking water 
treatment plants: Challenges facing small water treatment 

plants in South Africa 

MNB Momba1*, CL Obi2 and P Thompson3

1Tshwane University of Technology, Department of Environmental, Water and Earth Sciences, Arcadia Campus, 
P/B X 680, Pretoria 0001, South Africa

2Academic and Research Directorate, Walter Sisulu University, Mthatha, South Africa
3Umgeni Water PO Box 9, Pietermaritzburg 3200, South Africa

Abstract

A survey involving 181 water treatment plants across 7 provinces of South Africa: Mpumalanga, Limpopo, North West, 
Free State, KwaZulu-Natal, Eastern Cape and Western Cape was undertaken to identify the challenges facing small water 
treatment plants (SWTPs) in South Africa . Information gathered included ownership and design capacity of the plants, 
water sources, and various methods of disinfection, equipment currently employed and performance of the treatment plants. 
In general, the majority (over 80%) of the SWTPs surveyed in the designated provinces were owned by the district munici-
palities. The designed capacities of these plants varied between 1 and 60 Mℓ/d; the smallest capacity was 100 m3/d and the 
largest 120 Mℓ/d. The small water treatment plants abstracted their raw water from either surface or groundwater or a com-
bination of both water sources with greater preponderance for surface water sources (over 86%). Water treatment practices 
were noted to be the conventional types mainly coagulation, flocculation, sedimentation, filtration and disinfection. Two 
types of coagulants namely polyelectrolyte (66%) and alum (18%) were commonly used by the water treatment plants across 
the provinces studied. Rapid gravity filtration, pressure filter and slow sand filtration systems accounted for 60%, 23% and 
9% of the filtration systems across the provinces, respectively. The predominant types of disinfectants employed were chlo-
rine gas (69%) followed by sodium (15%) and calcium (14%) hypochlorite. Over 50% of the various SWTPs did not comply 
with the SANS 241 Class I (< 1 NTU) and Class II (1 to 5 NTU) recommended turbidity values. The recommended target 
range of 0.3 to 0.6 mg/ℓ free chlorine residual concentrations at the point of use was not always met by 40% of the plants. 
Seventy percent of the SWTPs complied with the SANS 241 criteria of microbiological safety of drinking water vis-à-vis 
total and faecal coliforms. Operational problems affecting the efficiency of small water treatment plants included: inability 
to appropriately determine the flow rate, chemical dosage and turbidity, lack of chlorine residual at the point of use and lack 
of water quality monitoring. To produce safe drinking water, appropriate operational practices must be implemented in all 
small water treatment plants. 

Keywords: disinfection, efficiency, drinking water, small water treatment plants, challenges 

Introduction

The primary purpose of water treatment is to render the water 
fit for human consumption. This requires the improvement of 
microbiological quality and the control of dangerous chemical 
substances and metals. Secondary purposes include mainte-
nance and protection of distribution and plumbing systems and 
the management and control of aesthetic quality such as taste, 
odour, colour and hardness (WHO, 1982).
 In South Africa, water infrastructure is well developed in 
urban areas as opposed to rural areas where the infrastructure 
is either poorly developed or non-existent. The supply of water 
to rural communities is usually undertaken through small 
water treatment plants, defined as water treatment systems that 
are installed in areas which are not well serviced and which do 
not normally fall within the boundaries of urban areas. They 
include water supplies from boreholes and springs which are 
then chlorinated, treatment plants of small municipalities and 

establishments such as rural hospitals, schools, clinics and for-
estry stations.  However, the efficacy of small water treatment 
plants is plagued by several technical and management prob-
lems, which include: the inability of plant operators to calculate 
chlorine dosages, determine flow rate, and estimate free chlo-
rine residual concentrations, undertake readings of turbidity 
and pH values, or effect repairs of basic equipment. In addition, 
there appears to be lack of understanding of process selection, 
design, chlorination techniques, process quality monitoring and 
evaluation. Others include poor working conditions, the fre-
quent depletion of chemical stock, lack of a maintenance cul-
ture, lack of emergency preparedness and poor communication 
(Swartz, 2000; Mackintosh and Colvin, 2003; Momba et al., 
2004ab; 2006; Momba and Brouckaert, 2005; Obi et al., 2007). 
In addition, many of the SWTP sites are remote and secluded – 
this may result in limited technical support which often leads to 
dysfunctional disinfection systems. This is corroborated by the 
extensive documentation on the supply of water of poor micro-
biological quality, which is unsafe for human consumption, in 
different provinces of South Africa.
 Contaminated water is a vehicle for several waterborne dis-
eases such as cholera, typhoid fever, shigellosis, salmonellosis, 
campylobacteriosis, giardiasis, cryptosporidiosis and Hepatitis 
A viral infections. Such infections cause great  



Available on website http://www.wrc.org.za
ISSN 0378-4738 = Water SA Vol. 35 No. 4 July 2009

ISSN 1816-7950 = Water SA (on-line)

486

debilitation including a substantial degree of morbidity and 
mortality in different age groups in both males and females, 
with ripple effects on socio-economic and health care systems. 
  Although the primary reasons for disinfection problems 
experienced at small water systems have been previously 
documented, efforts to address these problems have been 
fragmented or conducted in a piecemeal manner. There was 
therefore a need to conduct a survey of disinfection efficiency 
of these water systems nationwide in order to determine the 
nature and full extend of the challenges facing the small water 
treatment plants. This study documents the physicochemi-
cal, microbiological, technical and administrative parameters 
affecting the efficiency of disinfection of SWTPs across  
provinces in South Africa. 

Survey area

To ensure a comprehensive coverage of the country, a survey 
of 181 small water treatment plants was conducted. These 
were mainly located in rural communities of the following 
provinces: Limpopo, Mpumalanga, North West, Free State, 
KwaZulu-Natal, Eastern Cape and Western Cape. The 7 prov-
inces were selected on the basis of familiarity with the areas, 
economic status, and rural areas experiencing technical and 
management problems. 

Survey methodology

A questionnaire was designed to obtain the required informa-
tion such as: the ownership and design capacity of each water 
treatment plant, the type of raw water sources, the pre-disin-
fection and disinfection processes, the state of the equipment 
and other technical and management issues. To achieve these, 
on-site visits of small water treatments plants in the designated 
provinces were conducted from June 2004 to February 2006. 
Wherever possible, some plants were visited at least twice  
during the study period.
 Microbiological and physicochemical analyses of water 
samples collected from the final water at the point of treatment 
and at the point of consumption were performed using stand-
ard methods (Standard Methods, 1998). Briefly, the chlorine 
residual concentrations, pH, temperature, turbidity and the 
conductivity of water samples were measured on-site using a 
multi-parameter ion specific meter (Hanna-BDH laboratory 
Supplies) thermometer, microprocessor turbidity meter (Hanna 
instruments) and conductivity meter (Hanna instruments) 
respectively. Total and faecal coliforms were used to monitor 
bacteriological quality as stated in the South African Water 
Quality Guidelines for Domestic Use (DWAF, 1996, DWAF et 
al., 1998) and SANS 241 (2005). 
 Information concerning management issues such as the 
training of the operators, their salaries, benefits, decision mak-
ing, maintenance practices and financial capacity (for the pur-
chase of chemicals/upgrading of infrastructure), data record-
ing, documentation and communication were sought through 
the use of questionnaires. The above SWTP staff members 
present at the time of survey were interviewed individually

Results of the survey and discussion

Small water treatment plant ownership

Four categories of ownership were identified, viz. local munici-
palities, Department of Water Affairs and Forestry (DWAF), 

Department of Health (DOH) and water boards (private com-
pany) as indicated in Fig. 1. 
 In Mpumalanga Province the local municipalities are the 
major owners with the exception of the Nelspruit Water Treat-
ment Plant that is now owned by Biwater (Pty) Limited (South 
Africa), which is a private company. In Limpopo, plant owner-
ship has been divided between the local municipalities and 
DWAF. In the North West Province, the ownership of the plants 
has been divided into 2 categories, viz. local municipalities 
and water boards (Botshelo Water and Magalies Water). Sixty 
seven percent of the plants are owned by local municipalities 
while Botshelo and Magalies Water own 22% and 11% of the 
plants respectively. Five (Taung, Wolmaranstad, Kudumane, 
Stella, Vryburg) of the towns in the Province are supplied by 
Sedibeng’s Water Treatment Plant, which is situated in the Free 
State Province. Eighty six percent of small water treatment 
plants are owned by district municipalities in the KwaZulu-
Natal Province. In the Eastern Cape Province, 88% of plants 
are owned by the district municipalities with the remainder 
distributed amongst the Department of Water Affairs and 
Forestry, the Department of Health and a private company 
(Water and Sanitation Services of South Africa – WSSA) which 
manage the plants on behalf of the district municipality. All the 
plants surveyed in the Free State Province and in the Western 
Cape Province are owned by the district municipalities. Overall 
81% of the small water treatments surveyed in South Africa are 
owned by the district municipalities (Fig. 1).

Design capacity of small water treatment plants

The capacity of the plants surveyed during the investigation 
varied between 0.3 Mℓ/d and 120 Mℓ/d. Most plants were  
operating below the design capacity. 
 In Mpumalanga, small water treatment plants situated in 
peri-urban regions usually provide water to the towns, town-
ships as well as to some villages. Package plants were observed 
to be rare and few cases were recorded. The largest plant 
visited in Mpumalanga was Witbank with a design capacity of 
about 120 Mℓ/d. Most of the plants had a capacity of more than 
1 Mℓ/d. Some plants were in the process of being upgraded or 
had recently been upgraded. However, in Limpopo, most of the 
plants were package plants with a capacity of less than 1 Mℓ/d. 
The largest plant was found in Mhinga with a design capacity 
of 37 Mℓ/d. 
 In the North West Province, the design capacities of the 
plants ranged between 1.3 and 60 Mℓ/d. The Mafikeng water 
treatment plant was the largest plant and had a design capacity 

54

181

60

80

100

120

140

160

180

200

40

60

80

100

%

Fig. 1        Category of Ownership of Small Treatment Plants surveyed in South Africa

Municipality DWAF
Private No of Plants Surveyed

N
o of Plants Survey

36
19 18

13

28

54

13
0

20

40

0

20

Li
m

po
po

M
pu

m
al

an
ga

N
or

th
 W

es
t

Fr
ee

 S
ta

te

Kw
aZ

ul
u 

N
at

al

Ea
st

er
n 

C
ap

e

W
es

te
rn

 C
ap

e

R
SA

yed

Figure 1
Category of ownership of small treatment plants surveyed 

in South Africa



Available on website http://www.wrc.org.za
ISSN 0378-4738 = Water SA Vol. 35 No. 4 July 2009
ISSN 1816-7950 = Water SA (on-line)

487

of 60 Mℓ/d. The majority of the plants were operating below the 
design capacity. The capacity of the plants investigated in the 
Free State Province ranged between 0.5 Mℓ/d and 11.5 Mℓ/d. 
The largest plant was at Parys with a capacity of 11.5 Mℓ/d. The 
plant with the lowest capacity (Oranjeville) was in the process 
of being upgraded. In KwaZulu-Natal, the design capacities of 
the plants visited ranged from small waterworks with capacities 
of 100 m3/d (Manjokeni Waterworks, situated near Bergville) 
to largest capacity plant of 32 Mℓ/d (Ezakheni Waterworks in 
Eastcourt). Due to the lack of plant records and flow meters in 
most plants especially in rural and peri-urban areas, the design 
capacities were assessed based on the dimensions of the unit 
operations. 
 In the Eastern Cape, the Umtata Waterworks plant was the 
largest plant visited during the survey period, with a design 
capacity of 60 Mℓ/d; however, most of other plants were 
designed for more than 1 Mℓ/d. Most of these plants were 
operating below design capacity. Nearly half of the plants were 
undergoing some sort of upgrading or had recently completed 
the upgrading. In the Western Cape, the design capacities of the 
plants visited ranged between 1 and 60 Mℓ/d. The largest plant 
visited was George Water Treatment Plant with a design capac-
ity of 60 Mℓ/d. While 62% of the plants were designed for less 
than 10 Mℓ/d, 38 % of the plants had a design capacity ranging 
between 11 and 30 Mℓ/d. The majority of the plants were oper-
ating below their design capacity. The Sandhoogte Waterworks 
was the only plant that was undergoing an upgrade.

Type of raw water sources

Figure 2 illustrates the types of raw water sources used by 
small water treatment plants in the designated provinces. Over-
all 86% of the small water treatment plants surveyed in South 
Africa abstracted their raw water from surface water, although 
10% of the plants used groundwater or a combination of both 
water sources (4%). In Mpumalanga, only 5% of the water-
works surveyed abstracted intake water from ground water. 
In Limpopo, 6% of the plants abstracted intake water from 
groundwater and 3% used a combination of both surface and 
groundwater sources. The North West Province had the highest 
usage of groundwater (24%). A few of the plants draw water 
from unprotected springs. The surface water in the province 
was generally characterised by high turbidity and some of the 
dams were highly polluted with algae. In the Western Cape, the 
majority of the plants were designed for the removal of colour, 
iron and manganese.

Water treatment practices

Conventional water treatment processes were generally used in 
the majority of the plants surveyed. In some of the plants that 
abstracted groundwater, the only form of treatment practised 
was disinfection. Interestingly, one of the small water treat-
ments surveyed was a desalination plant which was close to 
Port Alfred in the Eastern Cape and fell under the control of 
Albany Water. The plant used membrane filtration followed by 
disinfection with chlorine. The unit processes and methods of 
disinfection used in the various treatment plants are summa-
rised in Figs. 3-5. 
 In terms of coagulation, the survey has confirmed a gen-
eral trend in South Africa where there has been a strong move 
towards the use of polyelectrolyte as a substitute for alum and 
ferric chloride with 69% of the plants surveyed now using 
these chemicals. The Free State had the highest usage of 

181

80

100

120

140

160

180

200

40

50

60

70

80

90

100

Surface Water Ground Water
Combined No of Plants Surveyed

N
o of Plants Surveyed

%

36

19 18

13

28

54

13

0

20

40

60

0

10

20

30

Limpopo Mpumalanga North West Free State KwaZulu 
Natal*

Eastern 
Cape

Western 
Cape

RSA

181

100

120

140

160

180

200

50

60

70

80

90

100

Polyelectrolyte   Alum Ferric Chloride
Ferric + Polyelectrolyte Alum + Polyelectrolyte #REF!
No of Plants Surveyed

%

N
o of Plants 

36

19 18
13

28

54

13

0

20

40

60

80

0

10

20

30

40

Limpopo Mpumalanga North West Free State KwaZulu-NatalEastern CapeWestern Cape RSA

Surveyed

181

80

100

120

140

160

180

200

30

40

50

60

70

80

90

Rapid Gravity Pressure Filter Slow sand
Membrane Diatomaceous Earth No of Plants Surveyed

N
o of Plants Surv

%

36

19 18
13

28

54

13

0

20

40

60

0

10

20

30

Limpopo Mpumalanga North West Free State KwaZulu 
Natal

Eastern 
Cape

Western 
Cape†

RSA

Name of Province

veyed

Figure 4
Types of filters used in small treatment plants in South Africa

Figure 2
Types of water sources in small treatment plants surveyed in 

South Africa

Figure 3
Types of coagulants used in small treatment plants surveyed in 

South Africa

polyelectrolyte and 92% of the plants are currently using these 
coagulants. The Western Cape was the highest user of alum 
(61%) and the North West Province showed the highest use of 
ferric chloride (22%) (Fig. 3).
 Sixty percent of the small treatment plants surveyed used 
rapid gravity filtration systems with a further 24% using 
pressure filters. Only 9% of the plants were using slow sand 
filtration systems.  It was interesting to find that 14 plants were 
using diatomaceous earth filters which are predominantly used 



Available on website http://www.wrc.org.za
ISSN 0378-4738 = Water SA Vol. 35 No. 4 July 2009

ISSN 1816-7950 = Water SA (on-line)

488

(31%). The highest application of HTH was noted in the  
Eastern Cape (33%). No application of sodium hypochlorite 
was found in Limpopo, Mpumalanga and Western Cape. Only 
one instance of the application of chlorine dioxide, sodium 
bromide and ozone was found in the country at the following 
plants: Wild Coast Casino, Libode and Jeffreys Bay,  
respectively (Fig. 5). 

Quality of drinking water produced by small water 
treatment plants

Physicochemical compliance

The results of the analyses for all water samples collected at 
various plants fell within SANS Class I in terms of pH (5 to 
9.5) and conductivity (<150 mS/m) (SANS 241, 2005).
 For efficient disinfection, DWAF, DoH and the WRC (1998) 
recommend that the turbidity of drinking water should be less 
than 1 NTU and preferably less than 0.5 NTU. The maximum 
turbidity limit allowable by SANS 241 ranges between 1 and 
5 NTU (2005). Water samples collected at the point of treat-
ments showed that 44% and 38% of the small water treatments 
surveyed in South Africa fell within SANS Class I (< 1 NTU) 
and Class II (1-5 NTU), respectively. The remaining plants had 
turbidity values of higher than 5 NTU (Fig. 6). At the point of 
consumption, 46% and 41% of the plants fell within Class I and 
Class II, respectively (Fig. 7). The highest turbidity compliance 
was noted in Free State at both point of treatment (Class I: 73% 
of the plants and Class II: 27%) and consumer’s taps (Class I: 
69% of the plants, Class II: 31% of the plants). In this province, 
no small water treatment plant exceeded the maximum turbid-
ity limits allowed by SANS 241.
 The high turbidity compliance in the Free State Province 
might be attributed to the partnership that has been established 
between this Province and a technical support organisation 
(CSIR). Each plant receives a visit from the technical support 
organisation representative at least once per month to advise 
the operators on process control issues. The lowest turbidity 
compliance was noted in the Eastern Cape Province with 40% 
and 31% of the plants showing the highest turbidity values at 
the point of treatment and at the point of use, respectively. The 
turbidity values recorded from most water samples collected 
in these plants exceeded the allowable maximum limits set by 
SANS 241:2005. 
 The North West had 28% of the plants not complying with 
the maximum turbidity limits at the point of treatment as well 
as at the point of use. Mpumalanga and Western Cape had 39% 
and 42% of the plants falling within Class II at both points of 
treatment and points of use, respectively (Figs. 6-7). 
 High turbidity values interfered with the concentrations of 
free chlorine residual at the point of treatment as well as at the 
point of use. This made it more difficult to maintain an ade-
quate residual which could protect the drinking water against 
pathogenic micro-organisms.  Free chlorine residual is the 
primary indicator of microbial safety used in process controls. 
Adequate disinfection then requires a free chlorine concentra-
tion of at least 0.5 mg/ℓ in the final water leaving the plant after 
a contact time of at least 30 min at a pH less than 8 (DWAF et 
al., 1998; WHO, 2004) . The free chlorine residual concentra-
tion at the point of delivery should be at least 0.2 mg/ℓ under 
normal circumstances and 0.5 mg/ℓ during periods of high risk 
of microbial contamination (WHO, 2004). To combat any pos-
sible contamination in the network and to protect public health, 
the South African Assessment Guide for the Quality of  

Fig 5

181

100

120

140

160

180

200

40

50

60

70

80

90

Chlorine Gas HTH Sodium hypochlorite Chlorine Dioxide

%

N
o of Plants Su

Page 1

36

19 18
13

28

54

13

0

20

40

60

80

0

10

20

30

40

Limpopo Mpumalanga North West Free State KwaZulu-NatalEastern CapeWestern Cape RSA

urveyed

181

80

100

120

140

160

180

200

30

40

50

60

70

80

Class 1     < 1 NTU Class 2     1 to 5 NTU
Class 2       > 5 NTU No of Plants Surveyed

N
o of Plants Sur

36

19 18 13

28

54

13
0

20

40

60

0

10

20

30

Limpopo Mpumalanga North West Free State KwaZulu-
Natal

Eastern Cape Western Cape RSA

Name of Province

rveyed

%

181

80

100

120

140

160

180

200

30

40

50

60

70

80

Class 1     < 1 NTU Class 2     1 to 5 NTU
Class 2       > 5 NTU No of Plants Surveyed

N
o of Plants Surveye%

36

19
18 13

28

54

13

0

20

40

60

0

10

20

Limpopo Mpumalanga North West Free State KwaZulu-
Natal

Eastern Cape Western Cape RSA

Name of Province

ed

Figure 7
Turbidity compliance of small treatment plants surveyed in 

South Africa in distribution systems

Figure 5
Types of disinfectants used in small treatment plants in 

South Africa

Figure 6
Turbidity compliance of small treatment plants surveyed in 

South Africa at the point of treatment

in large municipal swimming pool systems. The North West 
Province had the highest (31%) application of slow sand filtra-
tion while the Western Cape had the lowest (8%). No sand 
filtration systems were used in Limpopo, Mpumalanga and 
Free State Provinces which had the highest application of rapid 
gravity filtration (Fig. 4).
 Chlorine gas was found to be the most popular disinfectant 
with 69% of the small treatment plants using this chemical, fol-
lowed by sodium hypochlorite (15%) and calcium hypochlorite 
(HTH) (14%).  The highest application of sodium hypochlorite 
was noted in KwaZulu-Natal (40%) followed by the Free State 



Available on website http://www.wrc.org.za
ISSN 0378-4738 = Water SA Vol. 35 No. 4 July 2009
ISSN 1816-7950 = Water SA (on-line)

489

Domestic Water Supply recommends the ideal target range 
of 0.3 to 0.6 mg/ℓ free chlorine residual at the consumer’s tap 
water (DWAF et al., 1998). This was not the case in 44% of the 
plants visited during the survey (Fig. 8).
 Water samples collected at the point of treatment indicated 
that 16% of the plants had a minimum free chlorine concentra-
tion ≤ 0.1 mg/ℓ and 56% had a free chlorine concentration  
≤ 0.5 mg/ℓ. At the point of use 32% of the plants had free 
chlorine concentrations of below 0.1 mg/ℓ and 48% had below 
2 mg/ℓ in each province (results not shown). It was noted that 